VacRide™ 3400, 3400C

¢

PARTS LIST

Advance MODELS 56602000, 56602001

@ Adva nce 10/09 revised 1/10 FORM NO. 56042521






09-10 TABLE OF CONTENTS

VacRide™ 3400, 3400C
DESCRIPTION PAGE
CRASSIS ...t 2-3
DECAl SYSIEM......oecvctiisce et 4-5
DECK SYSIBM.....ouieiectciceece et 6-7
Electrical SYSIEM ... 89
Front Wheel ASSEMDIY .......ccovviiiiiiiicc s 10-11
Onboard Charger ASSEMDIY ..........cccceviveiriiicree e s 12-13
RECOVEIY SYSIBM.....ocviiiiicce et 14-15
Side Broom SYSIBM ......c.civiiiceeiceece et s 16-17
SOIULION SYSLEM ...t 18-19
Steering Wheel ASSEMDIY .......c.ccvviiiviieiicccce e s 20-21
Vacuum Fan ASSEMDIY .........ccvvviieeiceee e 22-23
LT = o - L 24-25
Optional Kits and ACCESSOMIES .........ccvuiveviiiiircieieieeeiete et 26

WHEN ORDERING PARTS

Use the 8 digit numbers from the “Ref. No.” columns in this parts list.

*  Specify the model and serial number of the machine.
¥ Use the space below to record the model and serial number for future reference.
Model Serial No.

FORM NO. 56042521




09-10 ‘

CHASSIS SYSTEM
VacRide™ 3400, 3400C

FORM NO. 56042521




09-10 | CHASSIS SYSTEM

VacRide™ 3400, 3400C 3

ltem Ref.No. Qty Description

1 56001879 Wsh-Flt Sae 1/2

2 56001939 Wsh, Flt Sae 5/16

3 56001954 Wsh, Flt Sae #10

4 56002037 Scr, Hex 5/16-18 X .88

5 56002476 Scr, Flt Phil 5/16-18 X .62

6 56002529 Pin, Cotter 1/8 X 1

7 56002667 Scr, Hex 5/16-18 X .75

8 56002701 Nut, Hex Nyl Loc 5/16-18

9 56002826 Nut, Hex Nyl Loc-Thin 5/16-18

10 56003263
" 56003264
12 56003412
13 56003442
14 56003589
15 56003671
16 56003730
17 56009011
18 56009039
19 56009087
20 56158690
21 56206814
22 56320595
23 56364527
24 56367117
25 56367206
26 56407006
27 56412177
28 56420160
29 56422179
30 56507793
31 56601381
32 56601482
33 56601580
34 56601716
35 56602021
36 56602034
37 56602127
38 56602128
39 56602129
40 56602140
41 56602141
42 56745391
43 56002959
44 56481456
45 56157376

[N O G QNN P N ORI RN O ) S IR YU ENGEN O3 SIS O CI ORI NS, I JURY O RN N Y

Rivet, Nylon Tree Push-In (.25)
Ring, Ret Ext Type E 0.50 Dia
Scr, Hex Loc M12-1.75 X 35mm
Scr, Hex Loc M10-1.5 X 20mm
Pin, Clevis .375 X 1.25

Pin, Ring .50 X 1.25

Scr, Soc Shd .38 X .25 X 5/16-18
Wsh, Int Shprf #10

Scr, Hex Thd Form 10-24 X .50
Nut, Hex Jam 1/4-20

Grommet

Turnbuckle

Bushing .32x.50x.28

Knob

Wsh, FIt .406 X 1.5 X .1875
Bushing

Wheel, Roller

Horn/Backup Alarm (H2)
Bearing, Flange

Cylinder, Gas

Clip, Conduit

Lift Lever Weldment

Wheel

Pin

Ground Chain

Chassis Weldment

Linkage Weldment

Wire Rope Assy

Wire Rope Assy

Roller Brkt

Skirt - Left

Skirt - Right

S Hook

Pin, Cotter Hair

Bushing

Grommet

FORM NO. 56042521




09-10
2010-1

2)
[ =)
(=)
3

N o

5 S

s3

WM

a 35

S &

EC

a S
<r

FORM NO. 56042521




0910 | DECAL SYSTEM

2010-1 | VacRide™ 3400, 3400C

Iltem Ref. No.

56014601
56016619
56016730

S

O W oo N OFH WN —

56601414
56601416
56601418
56602014
56602015
56602075

—_

Qty

RGN IN N

Description

Decal, Caution

Decal, Wand
Decal-Advance
Deleted

Decal, Circuit Breaker
Decal-Battery Wiring
Decal

Decal - Instruction
Decal - Hepa

Decal Vacride

# = Revised or new since last update

FORM NO. 56042521




09-10 ‘

(&)
o
o
<
™
s
B 3
ﬂre
=]
X i
(&)
[T
W ©
o >
©

FORM NO. 56042521




09-10 | DECK SYSTEM

VacRide™ 3400, 3400C 7

ltem Ref.No. Qty Description

1 56001954 Wsh, Flt Sae #10

2 56002035 Scr, Hex 5/16-18 X .62

3 56002043 Scr, Pan Phil 10-24 X .38

4 56002086 Scr, Soc Set Loc 5/16-18 X .25
5 56002098 Wsh, Flt Sae 1/4

6 56002145 Scr, Pan Phil 1/4-20 X .50

7 56002221 Scr, Hex 5/16-18 X 1.00

8 56002701 Nut, Hex Nyl Loc 5/16-18

9 56002708 Nut, Hex Nyl Loc 1/4-20

10 56002838
1" 56002843
12 56002948
13 56003127
14 56003603
15 56009011
16 56009012
17 56009043
18 56009052
19 56009082
20 56009122
21 56009204

Nut, Hex Nyl Loc 4-40

Nut, Hex Nyl Loc-Thin 1/2-13
Scr,Hex Hd Loc 1/4-20x.75

Scr, Pan Phil 4-40 X .50

Scr, Pan Phil Thd Form 1/4-20 X .38
Wsh, Int Shprf #10

Scr, Hex Thd Form 10-24 X .38

Scr, Pan Phil Thd Form 10-24 X .75
Wsh, Int Shprf 5/16

Scr, Pan Phil Thd Form-Blk 10-24 X .50
Wsh, Flt .344 X .938 X .125

Scr, Button Soc 1/4-20 X .50

22 56052964 Carpet Magnet

23 56249040 Belt, Poly V

24 56315061 Motor-24 Vdc .5 Hp 1800 Rpm (M7,M8)
[] 56407492 Brush Cap Assembly

[] 56407493 Brush Assembly

[] 56407494 Brush Cover Cap

25 56407433
26 56409538

Sheave, Poly-V
Insulator, Terminal

N 2PN a2 AN a NN 2NN PAENNPEPRERE NN 2NN NOPRERN OO PRPONNDPERNDNNDNNDNOO RN

27 56601388 Up Stop Mount

28 56601683 Plug-Cap

29 56602037 Tube Intake

30 56602052 Housing Weldment

31 56602053 Brush Assembly NOTE 1
[] 56262647 Bearing, Block (Drive End)
[] 56602041 Bearing, Block (Idler End)
32 56602060 Deck Bracket Weldment
33 56602095 Tube-Duct

34 56602109 Cover Pulley

35 56602113 Gasket Intake

36 56602154 Clamping Bar

37 56602166 Bumper

38 56602168 Cover Belt

39 56602176 Plate - Motor

40 56602196 Strap

41 56602198 Deflector - Rear

42 56602239 Divider Plate Assembly
43 56602242 Caster

44 56602244 T-Knob Assembly

45 56643426 Carpet Magnet

46 56744814 Plug, Cap

[ 1= Not Shown

NOTE 1: Cannot use any other brushes.

FORM NO. 56042521




09-10
09-12

ELECTRICAL SYSTEM
VacRide™ 3400, 3400C

FORM NO. 56042521




0910 | ELECTRICAL SYSTEM

09-12 | VacRide™ 3400, 3400C

Iltem  Ref.No. Qty Description

1 56002099 Scr, FIt Phil 10-24 X .62
2 56002145 Scr, Pan Phil 1/4-20 X .50
3 56002146 Scr, Pan Phil 8-32 X .62
4 56002539 Scr, Pan Phil Thd Form 6-32 X .31
5 56002561 Nut, Hex W/ Shprf 1/4-20
6 56002840 Nut, Hex Nyl Loc-Thin 1/4-20
7 56002859 Wsh, Flt Sae Ss 1/4
8 56002997 Scr, Pan Phil 1/4-20 X 1.75
9 56009012 Scr, Hex Thd Form 10-24 X .38
10 56009020 Stud
11 56009060 Wsh, Flt Ss .260 X 1.000 X .074
12 56009203 Stud, 1/4-20
13 56046309 Spacer, Phenolic
14 56157376 Grommet

15 56315255
16 56372673
17 56396286
18 56407130
19 56409485
20 56412089
21 56412179
22 56454429
23 56459369
24 56469858
25 56477613
26 56478246
27 56507644
28 56601061
29 56601171
30 56601172
[] 56601175
31 56601183
32 56601215

Circuit Breaker, 5 Amp (CB3)
Boot, Battery Post

Relay,Spst, 24v (K4)
Disconnect, Emergency (S4)
Cable,Battery

Fuse, 150 Amp (F1)
Contactor, 24 Vdc (K1)

Circuit Breaker, 70 Amp (CB2)
Boot, Reset Button

Electrical Mount

Tie, Cable

Tie, Cable

Circuit Breaker, 10 Amp (CB1)
Controller, Speed (A2)
Connector Assy

Connector Assy

Harness, Traction Drive
Contactor 24v, 100 Amp (K2,K3)
Prop Rod, Seat

33 56601251 Gasket

34 56601252 Gasket

[] 56601431 Cable Assembly

35 56601434 Emergency Button Guard
36 56601600 Foam Insert

[] 56602023
37 56602036
38 56602066
39 56602105

Harness Main

Panel Electric

Panel

Interface Panel Assembly (A1)

_. a2 A A A A A N | A A A O OWW . A AW A0 WN A AN AN O WNN RN

[] 56602233 Kit, Interface Panel

[] 56303553 Ket Switch (S1)

[] 56303526 AR Replacement Key Set
40 56900144 Plug, Cap

41 56002755
42 56009029
43 56172017

Scr, FIt Phil 1/4-20 X .50
Scr, PanPhil Thd Form 10-24 X .50
Clamp-P

_, AN -

[1= Not Shown

FORM NO. 56042521




09-10 ‘

=
=
w O
QS
< &
Llc
TR
T &3
Wme
= ©
= ¥
(@)
x &
n >
[ =)
-~

FORM NO. 56042521




0910 | FRONT WHEEL ASSEMBLY

VacRide™ 3400, 3400C
ltem Ref.No. Qty Description

1 56002131 Scr, Soc Hd 5/16-18 X 1.25
2 56002155 Scr, Hex 1/4-20 X .75
3 56002826 Nut, Hex Nyl Loc-Thin 5/16-18
4 56002840 Nut, Hex Nyl Loc-Thin 1/4-20
5 56003040 Scr,Hex Hd Loc 3/8-16x.62
6 56003220 Nut, Hex Nyl Loc-Thin 1-14
7 56003491 Scr, Hex M10-1.5 X 40mm
8 56158143 Bearing Cup
9 56158151 Bearing Cone

10 56171081 Seal,Shaft

" 56244941 Bushing

12 56314032 Block, Bearing

13 56378380 Bearing Ball

14 56486112 Clamp-P

15 56601050
[] 56601472
[] 56601473
[l 56601471
[] 56601509
[] 56601507
[] 56422174
[] 56601506
16 56601077
17 56601159

[1=Not Shown

- s A A A N A N OO

Motor / Drive Wheel (M1)
Kit, Drive Motor Tire W/Hub
Replacement Motor, Drive Motor
Tire
Carbon Brush Kit
Brake, Electromagnetic (Y1)
Tire Puller Kit
Drive Motor Cover

Spindle Weldt

Plate, Steering

FORM NO. 56042521




09-10 ‘

>
m
=
w
[77)
17,
<
xr o
E
MM
T S
O <
D3
o =
S S
m X
= 8
o >
o~
-~

FORM NO. 56042521




0910 | ONBOARD CHARGER ASSEMBLY

VacRide™ 3400, 3400C
ltem Ref.No. Qty Description
56601095 1 Onboard Charger Assembly NOTE 1/ TSBUS2008-984

1 56001836 1 Scr, Hex 1/4-20 X .62
2 56001854 4 Scr, Hex 1/4-20 X .50
3 56009019 1 Scr, Hex Thd Form 1/4-20 X .38
4 56157376 1 Grommet
5 56172017 1 Clamp,P
6 56315124 1 Charger, On-Board 24v
7 56315270 1 Charger Cord, Us
8 56601417 1 Charger Mount Bracket
9 56478246 1 Cable Tie

NOTE 1: Standard on the following models: 56602001

FORM NO. 56042521




09-10
2010-1

RECOVERY SYSTEM
VacRide™ 3400, 3400C

14

FORM NO. 56042521




09-10 | RECOVERY SYSTEM
20101 | VacRide™ 3400, 3400C 15

ltem  Ref.No. Qty Description

1 56001823 1 Scr, Soc Set Loc 10-24 X .38
2 56001954 15 Wsh, Fit SAE #10
3 56002124 8 Scr, Pan Phil 10-24 X .62
4 56002192 1 Scr, Pan Phil 10-24 X .75
5 56002488 1 Scr, Hex Thd To Hd 5/16-18 X 2.50
6 56002674 3 Scr, Pan Phil 10-24 X 1.00
7 56002768 15 Nut, Hex Nyl Loc 10-24
8i# 56002785 5 Scr, Pan Phil 1/4-20 X .88
9 56002816 2 Scr, Flt Phil 6-32 X .50
10 56002825 1 Scr, Pan Phil 1/4-20 X 1.25
1# 56002840 2 Nut, Hex Nyl Loc-Thin 1/4-20
12 56002864 2 Nut, Hex Nyl Loc-Thin 6-32

13# Deleted
14 56003716 Wsh- FIt SS .320 X 1.500 X .125
15 56009002 Wsh, Flt .266 X .906 X .060
16 56009009 Nut, Hex Machine 10-24
17 56009191 Scr, Pan Phil Plastite 10-14 X .50
18 56009247 Scr, Pan Phil Plastite 10-14 X .38
19 56201047 Washer, Sealing

20 56330821 Lever

21 56412340 Cable Assembly
22 56448112 Spring Ext

23 56602026 Tank Vacuum
24 56602032 Cover Filter

25 56602033
26 56602071
27 56602072

Vacuum Diverter Assy
Weldment Vac Tank Cover
Fitting Vacuum Hose

1
2
2
7
1
2
1
1
1
1
1
1
1
1
28 56602073 1 Filter
29 56602101 1 Bracket Spring Mount
30 56602118 1 Bracket
31 56602120 1 Panel
32 56602132 1 Vac Wand With Hose
[1 56602230 1 Handle — Wand
[1 56602231 1 Wand - Plastic
[1 56602232 1 Hose
33 56602135 4 Latch - Snap Down
34 56602139 1 Panel
35 56602144 1 Skirt - Rear
36 56602148 1 Elbow
37 56602156 1 Gasket
38 56602157 1 Gasket
39 56602159 1 Retainer
40 56602160 1 Knob
41 56602163 1 Hinge
42 56602164 1 Bracket
43 56602167 1 Disposable Bag - 6 Pack
44 56602177 1 Gasket
45 56602179 1 Gasket
46 56602186 1 Gasket
47 56602187 1 Flap
48 56602190 1 Magnet
49 56602246 1 Gasket
50 1471250600 2 Filter Hepa
51# 56315068 1 Spacer, Phenolic
52 56602254 1 Gasket
53 56602260 1 Foam Pad

[1=Not Shown
# = Revised or new since last update FORM NO. 56042521




09-10 ‘

SIDE BROOM SYSTEM
VacRide™ 3400, 3400C

16

/NN 7 NN
Y e %/\\N\;\@me

¢ty b
v 07"
/ N8
PN w2 A
hwa NS
\\\\\\, ////? W \VFN//
¢ /1N
VA N
/4
\\%X
JAen
\)///
/v NN

AN

/N N N\

FORM NO. 56042521




0910 | SIDE BROOM SYSTEM

VacRide™ 3400, 3400C

ltem  Ref.No. Qty Description

1 980195 Wave Washer 25/64 X 1 X 1/4
2 56001854 Scr, Hex 1/4-20 X .50

3 56001879 Wsh-Flt Sae 1/2

4 56001939 Wsh, Flt Sae 5/16

5 56001954 Wsh, Flt Sae #10

6 56002006 Wsh, Flt Sae #6

7 56002063 Wsh, Fit Sae 3/8

8 56002098 Wsh, Fit Sae 1/4

9 56002826 Nut, Hex Nyl Loc-Thin 5/16-18

10 56002858
1 56003312
12 56003415
13 56003427
14 56003441
15 56003730
16 56009082
17 56009086
18 56172088
19 56185264

Scr, Pan Phil 6-32 X 1.00

Nut, Hex Nyl Loc M12-1.75

Scr, Hex M12-1.75 X 35mm

Scr, Hex M5-0.8 X 20mm

Scr, Hex Loc M6-1 X 16mm

Scr, Soc Shd .38 X .25 X 5/16-18

Scr, Pan Phil Thd Form-Blk 10-24 X .50
Nut, Hex Jam 5/16-18

Switch, Snap, Spst No (S7)

Bearing, Flange

20 56304126 Cable Assy

21 56314206 Gas Spring

22 56376015 Nut Plate

23 56386271 Stud

24 56407303 Knob

25 56602082 Sidebroom Arm Weldment
26 56602092 Catch

27 56602096 Pin

28 56602099 Bushing .34 X .50 X 2.25
29 56602100 Strap Lock

30 56602119 Brush Sidebroom NOTE 1

31 56602171
32 56602174

Hub Weldment - Brush Drive
Bumper - Sidebroom

4 . 2 A h A h e A e A e e e e A 2 A NN 2 NN DA A WA PNNNRNW-S N W

33 56602197 Strap

34 56630732 Spring, Extension

35 1459777000 Key

36 1464152000 Reduction Gearmotor 90 Right/24v (M9)
[ 1464166000 Brush Carbon W/Cover

[1=Not Shown

NOTE 1: Cannot use any other brush.

FORM NO. 56042521




09-10
2010-1

SEAT PANEL
BOTTOM VIEW

S
=
S
_Qlu3
> 3
7N <
N3
Om
= o
5 S
2 S

©
wvn >

o0

-~

FORM NO. 56042521




0910 | SOLUTION SYSTEM

09-12 | VacRide™ 3400, 3400C 19

ltem  Ref.No. Qty Description

1 56001954 8 Wsh, Flt Sae #10

2 56001993 7 Scr, Pan Phil 10-24 X .50

3 56002098 5 Wsh, Flt Sae 1/4

4 56002145 10 Scr, Pan Phil 1/4-20 X .50

5 56002221 Scr, Hex 5/16-18 X 1.00

6 56002708 Nut, Hex Nyl Loc 1/4-20

7 56002832 Nut, Hex Nyl Loc-Thin 10-24

8 56009029 Scr, Pan Phil Thd Form 10-24 X .50
9 56009122 Wsh, Fit .344 X .938 X .125

10 56009191
1 56305053

Scr, Pan Phil Plastite 10-14 X .50
Sensor, Proximity (S5)

12 56321540 Grommet

13 56380132 Latch, 1/4 Turn

14 56380137 Retainer

15 56380141 Nut, Clamp

16 56410097 Clamp, P

17 56507793 Clip, Conduit

18 56601213 Battery Box

19 56601246 Mat

20 56601339 Charger Cover Weldment
21 56601387 Electrical Cover Panel
22 56601511 Plate

23 56601569 Gasket

24 56601570 Gasket

25 56601670 Weldment - L Bracket
26 56601685 Gasket

27 56601714 Handle Cover Weld't
28 56602097 Solution Tank

29 56602098 Tube Weldment

30 56602110
31 56602116
32 56602161
33 56602189
34 56602194
35 56002098
36 56002145
37 56002507
38 56002708
39 56003730
40 56386407
41 56601052
42 56601271
43 56601601
44 56602134

Panel Accessory

Handle Cover-Top Panel
Bracket - Handle

Hose Assembly

Hose Assembly

Wsh, Flt Sae 1/4

Scr, Pan Phil 1/4-20 X .50
Scr, Pan Phil 1/4-20 X .75
Nut, Hex Nyl Loc 1/4-20
Scr, Soc Shd .38 X .25 X 5/16-18
Clip, Conduit

Footpedal Assy (R1)
Knob, 5/16 Stud
Footpedal Plate

Seat Panel Weldment

N —m W —a 2R —m 4 2 v 2 S WRNUTWO — — % % 3% 3 o3 A N — =2 -3 % o3 2 % 3 2 Q) — 2 a0 A N S

45 56602188 Bracket

46 56602245 Pad-Panel

47 8-69-00022 Seat

48 7-82-00050 Switch (S2)

49 56002063 Wsh, Flt Sae 3/8
50 56477613 Tie, Cable

51 56602257 Ratchet Lock Band

FORM NO. 56042521




09-10 ‘

STEERING COLUMN ASSEMBLY

VacRide™ 3400, 3400C

20

FORM NO. 56042521




0910 | STEERING COLUMN ASSEMBLY

VacRide™ 3400, 3400C

ltem  Ref.No. Qty Description

1 56001879 1 Wsh-Flt Sae 1/2
2 56001939 2 Wsh, Fit Sae 5/16
3 56002063 4 Wsh, Flt Sae 3/8
4 56002086 2 Scr, Soc Set Loc 5/16-18 X .25
5 56002843 1 Nut, Hex Nyl Loc-Thin 1/2-13
6 56002933 3 Scr,Hex Hd Loc 1/4-20x.38
7 56003081 2 Scr, Soc Set Loc 3/8-16 X .38
8 56003179 2 Scr, Hex Thd To Hd M8-1.25 X 20mm
9 56003186 4 Scr, Hex Thd To Hd M10-1.5 X 25mm
10 56003227 1 Key, Wdf .62 X .19
1 56003228 3 Key, Wdf .75 X .19
12 56003261 1 Ring, Ret Ext Type E 0.31 Dia
13 56003268 3 Ring, Ret Ext Type E Reinf. 0.25 Dia
14 56003389 2 Nut, Hex Nyl Loc M8-1.25
15 56009051 2 Scr, Pan Phil Thd Form 8-32 X .38
16 56009062 4 Scr, Pan Phil Thd Form 1/4-20 X .50
17 56100393 1 Bushing
18 56250414 2 Bearing, Flange
19 56320595 2 Bushing .32x.50x.28
20 56323560 1 Plug, Cap
21 56362778 1 Knob
22 56367095 2 Collar, Shaft
23 56412198 1 Chain, Roller
24 56413211 2 Bearing, Flange .625 X .500 X .250
25 56413658 1 Ratchet, Steering Column
26 56454081 1 Universal Joint
27 56471148 1 Sprocket
28 56578222 1 Spring, Compression
29 56601060 1 Steering Wheel
30 56601163 1 Column Weldment
31 56601169 1 Upper Column Weldment
32 56601223 1 Shaft,Lower Steering
33 56601224 1 Shaft,Upper Steering
34 56601284 1 Steering Pawl Weldment
35 56601292 1 Pull Lever
36 56601484 1 Shroud, Lower Column
37 56601500 1 Boot, Steering

FORM NO. 56042521




09-10
2010-1

>
2 o
_&%
MM
= s
S
Mw
S 3
mm
(]
S S
N
N

FORM NO. 56042521




22 962954
23 56009096
24 56111384

Screw, 10-16 X 1, P.H. Hi-Lo.
Wsh, FIt .193 X .875 X .060
Bushing

09-10 VACUUM FAN ASSEMBLY
2010-1 | VacRide™ 3400, 3400C
ltem  Ref.No. Qty Description
1 56002145 4 Scr, Pan Phil 1/4-20 X .50
2 56002507 3 Scr, Pan Phil 1/4-20 X .75
3 56002840 5 Nut, Hex Nyl Loc-Thin 1/4-20
4 56003812 3 Scr, Hex Type 25 1/4-14 X 1.00
5 56009191 2 Scr, Pan Phil Plastite 10-14 X .50
6# 56602261 2 Gasket
7 56212143 1 Gasket, Vacuum Duct
8 56314760 1 Gasket, Vacuum Duct
9 56397307 1 Gasket, Vac
10 56477613 1 Tie, Cable
11 56601132 1 Motor, Vac 24vdc (M6)
[1 56397098 1 Carbon Brush Set Of 2
12 56602018 1 Cover Vac Motor
13 56602038 1 Motor Vac 24v Tang (M5)
[1 56602136 1 Carbon Brush Set Of 2
14 56602039 1 Panel Vac
15 56602040 1 Cover Vac Panel
16 56602048 1 Switch Vacuum (S3)
17 56602074 2 Flapper
18 56602112 2 Strap
19 56602147 1 Foam Tube Assy
20 56602240 1 Gasket
21 9096672000 1 Filter
4
4
4
1

25# 56602247

Foam Pad

# = Revised or new since last update

[ 1= Not Shown

FORM NO. 56042521




I \VIRING DIAGRAM

VacRide™ 3400, 3400C

24

09-10

Fi of
RED RED | BLK
FUSE, 150 A BATTERY, 24 VDC
82
%RED—@—/‘Z . BLF
CIRCUIT BREKER, 70 AMP
ON-BOARD
BATTERY CHARGER
C OPTIONAL
+—RED—"" B BLE
INTERLOCK
TCOPTIONAL Dy |
; —BLK:
L LAMP, FLASHING J‘
81 St s« | TTTTTTTT T
jt L T 52 .
HRED— % BRN/ Y EL——"—+BRN-—BRN-—Ls VHT/BRN GRA/BLK :
CIRCUIT BREAKER, 10 AMP SW, SPSTKEY EMERGENCY STOP SWITCH, SEAT N o
ORN H
&
EM. BRAKE T =
T+
J3-4 * x‘ o
z
J3-6 ~ 2 B BL
FOR/RE V|3~ -
RED/WHT- PIN 6 — BRAKE — z f
BRN BRN——22=t4 ke sw STATUS [43=7 ORN/BLU—— PIN 9 — sTaTUS
P REV (S BLU/BLK——— PIN 16 — REV. ALARM M1 RED/GRN
— BRN— GRA/BLK—23713} BRUSH CONTACTOR PIN 8 — MODE
CONTACTOR, BRUSH A2
“ 312 CURTIS 1228 SPEED CONTROLLER MOTOR, WHEEL DRIVE
%BRN;D%WHT/REDi\/ACLMM 1 CONTACTOR
CONTACTORk\gACUUMW SPEED JJe-s BLK/WHT BN 18 — SPEED LMIT M2  ——YEL/BLK
%BRN“’ '7‘ VIO/BLK —=2=34 VACUUM 2 CONTACTOR 10 PIN 13 — POT. LOW
POT, HI$22=EY | 4
CONTACTOR, VACUUM 2 RA— PIN 4 — POT. WIPER
Kt R1
A D s J3-11] gROoM CONTACTOR POT. LOE=S |04 YEL— PIN 3 — POT. HI
BRN ED/BR POT. 5K OHM THROTTLE
CONTACTOR, BROOM

FORMN

0. 56042521

BAG FULL SWITCH{Z—> 3 BAGRULLSW
Al o]
CONTROL BOARD
» B
RN/RED—22% e + pEcK swiTcHp2 RN /RED———, 2T g
HORN-BACKUP ALARM BRODM SWITCH {22712 ST swmeron
BRN/GR T BLK—
_ Jo-g ok
GRN/BLK——2" v - B LK
o e BLK
BRUSH MOTOR SENSEE=I0 VE| /V|0
}Fﬁiﬂ&rwgﬁiij} VACUUM MOTOR SENSEFZ=2BRN/RED
i An BLK—
| 3
! ORN
L _COPTIONAL) BLK—
K2 Keep Door Open While Charging
RED T .
CONTACTOR, VACUUM 1 ' HOTOR, VAC @lmﬁ@[mg]@ ] pu@m abierta
' mientras que carga.
S
RED HT © - MOTOR, VAC
CONTACTOR, VACUUM 2
RED K RED M,7< W > .
‘ CONTACTOR, BRUSH ' © MOTOR, BRUSH
M
CIRCUIT BREAKER, 5 AMP © MOTOR, BRUSH BLk—
83 ”
Kb o
L i A S AW ]
RED RED RELAY, 8ROOM RED ® MOTOR, SIDE BROOM BLK




0910 | WIRING DIAGRAM

VacRide™ 3400, 3400C 25

ltem Ref.No. Qty Description

A1 56602105 1 Interface Panel Assembly
A2 56601061 1 Controller, Speed

BAT N/A Battery

CB1 56507644
CB2 56454429
CB3 56315255

F1 56412089

H1 56307166
H2 56412177

K1 56412179
K2 56601183
K3 56601183
K4 56396286

M1 56601050
M5 56602038
M6 56601132
M7 56315061
M8 56315061
M9 1464152000

R1 N/A

S1 56303553
S2  7-82-00050
S4 56407130
S5 56305053
S7 56172088

Y1 56601507
56315124

Circuit Breaker, 10 Amp
Circuit Breaker, 70 Amp
Circuit Breaker, 5 Amp

Fuse, 150 Amp

Beacon, Warning (optional)
Horn/Backup Alarm

Contactor, 24 Vdc
Contactor 24v, 100 Amp
Contactor 24v, 100 Amp
Relay,Spst, 24v

Motor / Drive Wheel

Motor Vac 24v Tang

Motor, Vac 24vdc

Motor-24 Vdc .5 Hp 1800 Rpm
Motor-24 Vdc .5 Hp 1800 Rpm
Reduction Gearmotor 90 Right/24v

Part of Footpedal Assy 56601052

Ket Switch

Switch

Disconnect, Emergency
Sensor, Proximity
Switch, Snap, Spst No

Brake, Electromagnetic
Charger, On-Board 24v TSBUS2008-984

-~ A A A A A a APNNN-—a a2 APNN - s A A

FORM NO. 56042521




I OFTIONAL KITS AND ACCESSORIES 09-10
26 VacRide™ 3400, 3400C 2010-1
Item Ref.No. Qty Description

Kits

56397453 1
7-03-04249 1
56602125 1
56602180 1
56422162 1
56601527 1
56302198 1

1
56602067 1
56602233 1
56602142 1
# 56330608 1
* 56602167 1

*.

* 56315732
#

Kit-Battery Fill Indicator
Kit-Seat Armrests
Kit-Warning Beacon
Kit-Vacuum Wand With Caddy
Kit-Seat Belt

Battery Watering Kit
Kit-Hour Meter

Quiq Programmer Kit

Kit, Battery Roll Out
Interface Panel Kit

Bag — Cloth NOTE 1

Clip - Bag NOTE 1
Disposable Bag — 6 Pack

Replacement parts for the kits listed above can be found on each kit's associated instruction sheet.

* 56602053 1
* 56602119 1

* 56391391
* 56315959
* 56388582 4

R

56388109 AR
56412272 AR
56372203 AR
56412271 AR
56601095 AR

* ok ok * ok

* 56409441 AR
* 56409823 AR
* 56044427 AR

Brushes
Brush Assembly
Brush Sidebroom

Optional Batteries

Battery, 6V, 305A/H TSBUS2008-984
Battery, 6V, 315A/H AGM TSBUS2008-984
Battery, 6V, 395A/H TSBUS2008-984

Optional Battery Chargers

Battery Charger, 24VDC, Auto, 25Amp, 120VAC/60HZ TSBUS2008-984
Battery Charger, 24VDC, Auto, 36Amp, 120VAC/60HZ TSBUS2008-984
Battery Charger, 24VDC, 20Amp, 230VAC/50HZ TSBUS2008-984
Battery Charger, 24VDC, 40Amp, 230VAC/50HZ TSBUS2008-984

Kit, On Board Charger, US TSBUS2008-984

Accessories
Programmer, 1311 User
Programmer Cable
Literature Pack

NOTE 1: One Bag Clip, part no. 56330608, is required for use with Cloth Bag, part no. 56602142.

# = Revised or new since last update
* = Optional, Not Included

FORM NO. 56042521













© Advance

14600 21st Avenue North
Plymouth, MN 55447-3408
www.advance-us.com
Phone: 800-989-2235

Fax: 800-989-6566
©2010 Nilfisk-Advance, Inc.

A Nilfisk-Advance Brand





